NOTES:

A\ ANGLE ON
GOVERNED

ITEM 3 FOR MOUNTING SOLAR PANELS TO BE
BY THE FOLLOWING LOCATIONS:
A.  ALASKA
B. CONTINENTAL US - — - 30°
C. HAWAIl & GANTSEC — — 60°

A\ REPLACE ITEM 3 WITH ITEM 23 ONLY WHEN STAND ASSEMBLY
IS MFG. FOR 14th DISTRICT OR GREATER ANTILLES SECTION.

TACK WELD
CENTER
BOLT ONLY

FOR 10 WATT
PANEL

7/16 DIA.

\730.|,

s_l /3 HOLES

103

rs
T

_k

1

N

+

5

|_ TACK WELD
BOLT

TOP PLATE
SCALE: 1 1/2"=1"-0"

\— BEND LINE

7/16 DIA.

HOLES

2R b

_k

y30°|—f

1

™

5

| TACK WELD
BOLT

4
5/8 DIA. 6 HOLES/ 8_I \—BEND LINE

ON A 7-7/8 B.C.
AS SHOWN

10 WATT 20 WATT 35 WATT
15 30 | 60 | 15 30 | 60 15 | 300 | 60
TEM T o 9 9 10 10 10 11 11 11
A 15 |18 3/4|27 3/4|11 3/8|17 3/8|29 1/4{10 3/8[17 3/4| 32
ANGLE| 134 | 1100 | 79° | 112 | o2 | e& 8o | 73 | 58
16
5/8 DIA. 6 HOLES/
@ ON A 7-7/8 B.C.
AS’ SHOWN
EEaiaey
L /\-/@ REF.
& o
DETAIL A
SCALE: FULL
N
— [-5/8
¢
TACK WELD DETAIL D

SCALE: 3"=1"'-0"

TOP PLATE

7/16 DIA.
5 HOLES

+ ¥

7 1/2

DETAIL C 112 b 4
SCALE: FULL 1 |
TMc|o |
7 |22]21 | |
8 |28]27 : :

100

(7X(s) IOP_BRACE

3'—1'—0"

SCALE:

SCALE: 1 1/2"=1"-0"

DETAIL B
SCALE: FULL Il
FOR 20 & 35 WATT
PANEL
EQUATOR

EE DETALL A
EE DETAL B (I & II)

3/16

7/16 DIA. HOLE LOCATE
AT _ASSY IN ITEM 21

| |
DRILL HOLES TO SUIT_/1
LOCATION AT ASSY.

STAND ASSEMBLY
SCALE: 1 1/2"=1"-0"

CUT SLOTS TO SuUIT
HOLE PATTERN

BASE PLATE
SCALE: 1 1/2"=1"-0"

TACK WELD N ,/®
}NGLE 1/2 \O Y
5/ Bj A [ ~
/ H— 1 1/4 \91—/4[7—

B 1 ! /
J DRILL HOLES TO
7/16 DIA, »/ SUIT LOCATION
2 HOLES 30’|/ AT AID
BOTTOM BRACE SUPPORT BASE PLATE
SCALE: 3"=1'—-0" SCALE: 1 1/2"=1"-0"

BILL OF MATERIALS

N DESCRIPTION MATL. REMARKS
1] BASE PLATE STEEL 1/4 THK.
2 |1 PIPE STEEL | 3 SCH 40 PIPE
3|1 TOP PLATE STEEL 3/16 THK.
4|1 SOLAR PANEL - 10 WATT
5|1 SOALR PANEL - 20 WATT
6 | 1 SOLAR PANEL - 35 WATT
7| 1 TOP BRACE STEEL P e >
8 | 1 TOP BRACE STEEL FOR 1TEM ©
9 | AR | BOTTOM BRACE SUPPORT STEEL |y _q /hor ToMav16 L
10 | AR |  BOTTOM BRACE SUPPORT STEEL |y _q /508 YoM <16 L
11| AR | BOTTOM BRACE SUPPORT STEEL |y _q /508 YoM /16 L
12 | AR SPACER WASHER nvion | 172 1; x 7/8 OD.
13 HEX HEAD BOLT 3 J2=15 INC
14 HEX HEAD STOP NUT Rl 1/2-13 UNC
15 FLAT WASHER 2! 1/2 STD.
16 | AR HEX HEAD BOLT 3! 3/8-16 UNC
17 | AR HEX HEAD BOLT 2! 8518 ONC
18 | AR HEX HEAD STOP NUT 2 3/8-16 UNC
19 | AR LOCK WASHER 2! 3/8 STD.
20 | AR BIRD SPRING 2! 5360-01-100-3111
21| 1 SUPPORT STRIP STEEL 1/4 THK.
22| 1 155MM LANTERN COMPLETE
23| 1 TOP PLATE STEEL 3/16 THK.
E 4__9297 S.W. |REDRAWN IN AUTOCAD. REORGANIZED THE DRAWING. S.M.
o || SR o ror ot
|| TR RIS B 1 o %
B ADDED DETAIL D. TRACED AND RELETTERED.
A ADDED ITEM 23
REV. | DATE | APPR. DESCRIPTION BY
DESioNED: U.S. COAST GUARD HEADQUARTERS
e OCEAN ENGINEERING
CHECKED:
REVEWED B FIXED AIDS
L 8- gagied | ANTERN STAND ASSEMBLY
C. B. Donerty AND DETAILS
REVIEWED BY: APPROVED: DATE
SHIEF OF DVISION 1984
UNLESS OTHERWISE SPECIFIED: DRAWING NUMBER =
i ol oS 120978 %
ANG. £30 scae:  AS NOTED |5HEEr 1 oF 1

PLOTTING SCALE: 1-1/2"=1'-0"




